



TEST REPORT

Report No. : ZKS200500622-1

Date: June 2, 2020

Page 1 of 7

Applicant :Shenzhen Honcell Energy Co., Ltd.

Address :612B, Bldg. A, Weidonglong Industrial Zone, Meilong Ave.194#, Longhua New District, Shenzhen, 518109, China.

Report on the submitted sample said to be:

Sample Name : Lithium-ion Polymer Battery

Model No. : HCP322545ZC

Sample Received Date : May 29, 2020

Test Period : May 29, 2020 to June 2, 2020

Test Site : Building D, No.2, Jinyuyuan Mansion, No.18, Industrial West Road, Songshan Lake High-tech Industrial Development Zone, Dongguan, Guangdong, China

| Test Requested | | Result |
|----------------|--|--------|
| 1 | As specified by the client, to determine Pb, Cd, Hg, Cr(VI), PBBs & PBDEs, DIBP, BBP, DBP, DEHP content in the submitted sample in accordance with EU Directive 2011/65/EU (ROHS 2.0)&(EU)2015/863 | Pass |

*****FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S)*****

Tested by: Barry Peng

Reviewed by: Ailis Ma

Approved by: Ailis Ma
Lab manager

Date : 2020.06.02

